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1. EGNETORTKR
Betnovate (GSK UK). Betamethasone Valerate % DA FRTHCE ., 7 U — AW b KE, REZFOHRAET
RGBS TV D,
(Martindale 40th ed.,2020)

2. \BHSMZEIT SERERZRER
(1) SEIRI<BIT 5 BHMER

5 M 2E B OME
FDA:Pregnancy Category C 1.Animal reproduction studies have shown an
(BETAMETHASONE adverse effect on the fetus, there are no adequate
VALERATE - and well-controlled studies in humans, and the

betamethasone valerate
cream, betamethasone
valerate ointment,
betamethasone valerate
lotion

:E. Fougera & Co. a
division of Fougera
Pharmaceuticals Inc.

benefits from the use of the drug in pregnant
women may be acceptable despite its potential
risks.

2.There are no animal reproduction studies and no
adequate and well-controlled studies in humans.

2021 £ 12 1)
A=A NT VTR B3 Drugs which have been taken by only a limited
(BETNOVATE number of pregnant women and women of
: Aspen Pharma Pty Ltd childbearing age, without an increase in the
2025 41 H%) frequency of malformation or other direct or
indirect harmful effects on the human fetus having
been observed.
Studies in animals have shown evidence of an
increased occurrence of fetal damage, the
significance of which is considered uncertain in
¥HERE L7 H humans.

HARDOEATSCE D 19.5 ihi |
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(2) NRFICEHT SEEHE

HH RLEN A
KEOUATLE PRECAUTIONS:
(BETAMETHASONE General:
VALERATE - Pediatric patients may absorb proportionally larger amounts of topical

betamethasone valerate
cream, betamethasone
valerate ointment,
betamethasone valerate
lotion

:E. Fougera & Co. a division
of Fougera Pharmaceuticals
Inc.2021 4= 12 H)

corticosteroids and thus be more susceptible to systemic toxicity (See
PRECAUTIONS-Pediatric Use).

Information for Patients:

5. Parents of pediatric patients should be advised not to use tight-fitting diapers or
plastic pants on a child being treated in the diaper area, as these garments may
constitute occlusive dressings.

Pediatric Use: Pediatric patients may demonstrate greater susceptibility to
topical corticosteroid-induced HPA axis suppression and Cushing's syndrome
than mature patients because of a larger skin surface area to body weight
ratio.

Hypothalamic-pituitary-adrenal (HPA) axis suppression, Cushing's syndrome, and
intracranial hypertension have been reported in children receiving topical
corticosteroids. Manifestations of adrenal suppression in children include linear
growth retardation, delayed weight gain, low plasma cortisol levels, and absence
of response to ACTH stimulation. Manifestations of intracranial hypertension
include bulging fontanelles, headaches, and bilateral papilledema.

Administration of topical corticosteroids to pediatric patients should be limited to
the least amount compatible with an effective therapeutic regimen. Chronic
corticosteroid therapy may interfere with the growth and development of children.

H[E D SPC

(Betnovate Ointment,
Betnovate Cream :
Glaxo Smithkline UK,
2024 -7 A)

4. Clinical particulars

4.1 Therapeutic indications

Betamethasone valerate is a potent topical corticosteroid indicated for adults,
elderly and children over 1 year for the relief of the inflammatory and pruritic
manifestations of steroid responsive dermatoses. These include the following:
Atopic dermatitis (including infantile atopic dermatitis)

Nummular dermatitis (discoid eczema)

Prurigo nodularis

Psoriasis (excluding widespread plague psoriasis)

Lichen simplex chronicus (neurodermatitis) and lichen planus

Seborrhoeic dermatitis

Irritant or allergic contact dermatitis

Discoid lupus erythematosus

Adjunct to systemic steroid therapy in generalised erythroderma

Insect bite reactions

4.2 Posology and method of administration

Paediatric population

Betamethasone valerate is contraindicated in children under one year of age.
Children are more likely to develop local and systemic side effects of topical
corticosteroids and, in general, require shorter courses and less potent agents than
adults; therefore, courses should be limited to five days and occlusion should not
be used.

Care should be taken when using betamethasone valerate to ensure the amount
applied is the minimum that provides therapeutic benefit.

4.3 Contraindications

Betamethasone valerate is contraindicated in dermatoses in infants under one year
of age, including dermatitis.
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4.4 Special warnings and precautions for use

Risk factors for increased systemic effects are:

-Use on occluded areas of skin e.g. on intertriginous areas or under occlusive

dressings (in infants the nappy may act as an occlusive dressing)

-In comparison with adults, children may absorb proportionally larger amounts of

topical corticosteroids and thus be more susceptible to systemic adverse effects.

This is because children have an immature skin barrier and a greater surface area

to body weight ratio compared with adults.

Paediatric population

In infants and children under 12 years of age, treatment courses should be limited

to five days and occlusion should not be used; long-term continuous topical

corticosteroid therapy should be avoided where possible, as adrenal suppression

can occur.

4.8 Undesirable effects

Endocrine disorders

Very rare: Hypothalamic-pituitary adrenal (HPA) axis suppression
Cushingoid features (e.g. moon face, central obesity), delayed weight
gain/growth  retardation in children, osteoporosis, glaucoma,
hyperglycaemia/glucosuria, cataract, hypertension, increased
weight/obesity, decreased endogenous cortisol levels, alopecia,
trichorrhexis

HARDORMSLED 19.7 /M%) OHEOFHEIFLL TO LB TH Y | KE DU CE K OHEE O SPC & 1T HR
5,
9.7 /NR%
B« REMH UTEENE (ODT) I XV BEREEL KT LORERH LH, £72, BieoTEEHE (ODT)
ERBEDERNH 2D TEETSHZ L, [81BH]



XI. &

ZDHORERN
AR L



BER77Y THRXTE] TEIN—a—FEHEAMDICET. RIDEFHRXFEHMETEET,

(01214987246790083 (01)14987246790106
(N FRR—FEE 0.12%) (RERAR—=F+91)—L0.12%)

950« AZRI51 Vst

T107-0052 RFEAERIFIR 1—8—1

NP-JP-BMV-INTF-240001-D2503D
WETFE A 20254 3R



	Ⅰ．概要に関する項目
	1．開発の経緯
	2．製品の治療学的・製剤学的特性

	Ⅱ．名称に関する項目
	1．販売名
	2．一般名
	3．構造式又は示性式
	4．分子式及び分子量
	5．化学名（命名法）
	6．慣用名、別名、略号、記号番号
	7．CAS登録番号

	Ⅲ．有効成分に関する項目
	1．物理化学的性質
	2．有効成分の各種条件下における安定性
	3．有効成分の確認試験法
	4．有効成分の定量法

	Ⅳ．製剤に関する項目
	1．剤形
	2．製剤の組成
	3．用時溶解して使用する製剤の調製法
	4．懸濁剤、乳剤の分散性に対する注意
	5．製剤の各種条件下における安定性
	6．溶解後の安定性
	7．他剤との配合変化（物理化学的変化）
	8．溶出性
	9．生物学的試験法
	10．製剤中の有効成分の確認試験法
	11．製剤中の有効成分の定量法
	12．力価
	13．混入する可能性のある夾雑物
	14．注意が必要な容器・外観が特殊な容器に関する情報
	15．刺激性
	16．その他

	Ⅴ．治療に関する項目
	1．効能又は効果
	2．用法及び用量
	3．臨床成績
	（1）臨床データパッケージ
	（2）臨床効果
	（3）臨床薬理試験
	（4）探索的試験
	（5）検証的試験
	（6）治療的使用


	Ⅵ．薬効薬理に関する項目
	1．薬理学的に関連ある化合物又は化合物群
	2．薬理作用

	Ⅶ．薬物動態に関する項目
	1．血中濃度の推移・測定法
	2．薬物速度論的パラメータ
	3．吸収
	4．分布
	5．代謝
	6．排泄
	7．トランスポーターに関する情報
	8．透析等による除去率

	Ⅷ．安全性（使用上の注意等）に関する項目
	1．警告内容とその理由
	2．禁忌内容とその理由
	3．効能又は効果に関連する注意とその理由
	4．用法及び用量に関連する注意とその理由
	5．重要な基本的注意とその理由
	6．特定の背景を有する患者に関する注意
	7．相互作用
	8．副作用
	9．臨床検査結果に及ぼす影響
	10．過量投与
	11．適用上の注意
	12．その他の注意

	Ⅸ．非臨床試験に関する項目
	1．薬理試験
	2．毒性試験

	Ⅹ．管理的事項に関する項目
	1．規制区分
	2．有効期間又は使用期限
	3．貯法・保存条件
	4．薬剤取扱い上の注意点
	5．承認条件等
	6．包装
	7．容器の材質
	8．同一成分・同効薬
	9．国際誕生年月日
	10．製造販売承認年月日及び承認番号
	11．薬価基準収載年月日
	12．効能又は効果追加、用法及び用量変更追加等の年月日及びその内容
	13．再審査結果、再評価結果公表年月日及びその内容
	14．再審査期間
	15．投薬期間制限医薬品に関する情報
	16．各種コード
	17．保険給付上の注意

	ⅩⅠ．文献
	1．引用文献
	2．その他の参考文献

	ⅩⅡ．参考資料
	1．主な外国での発売状況
	2．海外における臨床支援情報

	ⅩⅢ．備考
	その他の関連資料




